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Egyptian Testing Center

Determination of Absorption
of Morter

Date:  30/12/2007
Client:  (Bs N plle )y Kol

o - 4
Description of sample: . super soft sy , o ; m R

. L . e
Delivery Date: 10/12/2007 \,o% | 4:_./
Testing Date: 23/12/2007 \%ﬁ L
Remark:

Materials were delivered by the client on his responsibility.

Note: Sample was taken and delivered by the client.

Results of Sample No. (1) :

- Absorption = 5.96 %.

Tested by Checked by e MJ) S
t [

Karem Mahrous, Eng.Ahmed Mokhtar,
Lab. Tech Lab. Engineer |
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Egyptian Testing Center

Determination of Absorption
of Morter

Date : 30/12/2007 i‘
Client: (({Ugoms 1> [a 4l ) ‘_..\.i..n JSJ...:

<P

Description of sample: e Jay, ?&m‘&:&y b e Al ga

Delivery Date: 10;]-2;!2007 @ \"\Fw

. . = ﬁ
Casting Date: 10/12/2007 \\ vl
Remark: "' ol

Materials were delivered by th&elient on his responsibility.

Note: Sample was taken and delivered by the client.

Results of Sample No. (4) :

- Absorption = 6.68 %
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